
California Regional Water Quality Control Board 
Central Coast Region 

805 Aerov~sta Pldcc, S u ~ t c  101, San LUIS Ob~spo,  Cdl~ to tn~d  93401-7900 

Linda S. Adarns. (805) 549-3 117 F ~ Y  (805) 543-0307 Arnold Schwanenegger 
Secrclary for http Ilwa w wate~ boards ca guvlcentralcoast Goverrlor 

Envlrotlmental Protec/rori 

April 6, 2010 

Jay Baksa, City Administrator 
South County Regional Wastewater Authority 
7351 Rosanna Street 
Gilroy, CA 95020 

Dear Mr. Baksa: 

WASTE DISCHARGE REQUIREMENTS, SOUTH COUNTY REGIONAL WASTEWATER 
AUTHORITY WASTEWATER TREATMENT AND RECLAMATION FACILITY, SANTA CLARA 
COUNTY (NPDES PERMIT NO. CA0049964) - ORDER NO. R3-2010-0009 

At its public meeting on March 18, 2010, the Central Coast Water Board adopted Order No. R3- 
2010-0009, Waste Discharge Requirements for the South County Regional Wastewater 
Authority (reissued NPDES Permit No. CA0049964). 

The permit will also be posted online at: 
http://www.waterboards.ca.qov/centralcoast/board decisions/adopted orders/index.shtrnl 

If you have any questions, please call Mike Hiaqins at 8051542-4649 or Burton Chadwick at 
8051542-4786. 

Sincerely, 
2 7 

Executive Officer ' 

Attachments: WDR Order No. R3-2010-0009 

cc: (with electronic attachments) 

David Smith, U. S. EPA Region IX (Smith.davidw@epa.gov) 
SWRCB - DWQ (NPDES-Wastewater@waterboards.ca.gov and dmr@waterboards.ca.gov) 
Jae Kim, Tetra Tech cae.kirn@tefratech-ffx.cm) 

cc: (without attachment) 

SCRWA Interested parties list 

S:\NPDES\NPDES Facilities\Santa Clara Co\SCRWA\Order No. R3-2010-0009MDOPTED COVER LElTER.doc 

California Environmeiztal Protectioiz Agency 



California Regional Water Quality Control Board 
C/ Central Coast Region 

Linda S. Adams 
Secrelaty for 

Environmerital Prorection 

895 Aerovista Place, Suite 101, San Luis Obispo, California 93401 
(805) 549-3147 Fax (805) 543-0397 

http://www.waterboards.ca.gov/centralcoasV 

Arnold Schwarzenegger 
Governor 

DRAFT ORDER NO. R3-2010-0009 
NPDES NO. CA0049964 
WDlD No. 3 430100001 

WASTE DISCHARGE REQUIREMENTS 
FOR THE SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 

SOUTH COUNTY REGIONAL WASTEWATER TREATMENT 
AND RECLAMATION FACILITY 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order. 

Table I. Discharaer Information 

1 1500 Southside Drive I 

Discharger 
Name of Facility 

Facility Address Gilroy, CA 95020 

Santa Clara County 

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have 

South County Regional Wastewater ~ u t h o r i t ~  

South Countv Wastewater Treatment and Reclamation Facilitv 

I classified this discharge as a major discharge. I 

Discharges by the South County Regional Wastewater Authority from the discharge 
points identified below are subject to waste discharge requirements as set forth in this 
Order: 

Table 2. D scharge Location 
Effluent Description Discharge Point Discharge Point Receiving Water 

-- Latitude Longitude 

Land Application to 37 
Secondary Treated 

36°581501'N 1 121°32100"W 
Percolation Ponds 

Municipal Wastewater (Adjacent to Llagas 
I Creek) 

Tertiary Treated 
Municipal Wastewater ( 36O 56' 52'' N 1 121 30' 43" W 1 Pajaro River 

Tertiary Treated I Title 22 Reclamation Use 
Municipal Wastewater 



1 This Order shall e x ~ i r e  on: I March 18.201 5 I 

Table 3. Administrative Information 
This Order was adopted by the Regional Water Quality Control Board on: 
This Order shall become effective on: 

THEREFORE, IT IS HEREBY ORDERED, that this Order supersedes Order No. R3-2004- 
0099 except for enforcement purposes, and, in order to meet the provisions contained in 
division 7 of the Water Code (commencing with section 13000) and regulations adopted 
thereunder, and the provisions of the federal CWA and regulations and guidelines adopted 
thereunder, the Discharger shall comply with the requirements in this Order. 

March 18, 2010 
March 18,201 0 

The Discharger shall file a Report of Waste Discharge in accordance with 
Title 23, California Code of Regulations (CCR), as application for 
issuance of new waste discharge requirements no later than: 

I, Roger Briggs Executive Officer, do hereby certify that this Order, with all attachments, is 
a full, true, and correct copy of an Order adopted by the Regional Water Board on March 
18, 2010. 

180 days prior to the Order 
expiration date 

~ o g d r  ~ / ~ r i g g s ,  ~xecutiu'e Officer 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO . CA0049964 

Table of Contents 

I . Facility Information ............................................................................................................. 4 
II . Findings ............................................................................................................................. 4 
Ill . Discharge Prohibitions ................................................................................................ 10 
IV . Effluent Limitations and Discharge Specifications ............................................................ 11 

A . Effluent Limitations - Discharge Point 002 .............................................................. 11 
B . Land Discharge Specifications ................................................................................ 12 
C . Reclamation Specifications ....................................................................................... 13 

V . Receiving Water Limitations ............................................................................................. 14 
A . Surface Water Limitations ......................................................................................... 14 
B . Groundwater Limitations ............................................................................................ 17 

VI . Provisions ......................................................................................................................... 17 
A . Standard Provisions .................................................................................................. 17 
B . Monitoring and Reporting Program (MRP) Requirements ......................................... 18 

..................................................................................................... C . Special Provisions 18 
............................................................................................. 1 . Reopener Provisions 18 

2 . Special Studies, Technical Reports and Additional Monitoring Requirements ...... 18 
3 . Best Management Practices and Pollution Prevention .......................................... 19 
4 . Construction, Operation and Maintenance Specifications ..................................... 19 
5 . Special Provisions for Municipal Facilities (POTWs Only) ..................................... 19 

....................................................................................... 6 . Other Special Provisions 21 
7 . Compliance Schedules .......................................................................................... 21 

................................................... 8 . Salt and Nutrient Management Program 22 

List of Tables 

Table 1 . Discharger Information ................................................................................................. 1 
Table 2 . Discharge Location ....................................................................................................... I 

............................................................................................ Table 3 . Administrative Information 2 
Table 4 . Facility Illformation ....................................................................................................... 4 
Table 5 . Basin Plan Beneficial Uses .......................................................................................... 6 
Table 6 . Effluent Limitations for Conventional and IVon-Conventional Pollutants ..................... 11 
Table 7 . Effluent Limitations for Toxic Pollutants - Discharge Point 002 ................................. 12 
Table 8 . Land Discharge Specifications - Discharge Point 001 ............................................... 12 
Table 9 . Toxicity Reduction Evaluation-Schedule ................................................................. 19 

.................................................................................................. Table 10 . Salt Trigger Levels 21 

List of Attachments 

Attachment A . Definitions ..................................................................................................... A-1 
Attachment B . Map ............................................................................................................... 8-1 
Attachment C - Flow Schematic ............................................................................................ C-1 
Attachment D - Standard Provisions ..................................................................................... D-I 
Attachment E - Monitoring and Reporting Program ............................................................... E-I 
Attachment F - Fact Sheet ...................................................................................................... F- I  

Order No . R3-2010-0009 3 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 . 
NPDES NO. CA0049964 

I. FACILITY INFORMATION 

Tlie following Discharger is subject to waste discharge requirements as set forth in this 
Order: 

Table 4. Facility Information 
I Discharger I South Countv Reaional Wastewater Authoritv 

Name of Facility 

( Facility 'Ontact' Title' and / Saeid Vaziry, Chief Engineer (408) 846-8842 Phone 

South County Regional Wastewater Treatment and Reclamation Facility 

1500 Southside Drive 
Facility Address 

I Mailing Address 1 7351 Rosanna Street, Gilroy, California 95020 I 

Gilroy, California 93446 

Santa Clara Countv 

I Tvpe of Facilitv / Publiclv Owned Treatment Works (POTW) I 

II. FINDINGS 

Facility Design Flow 

The Regional Water Board finds: 

8.5 million gallons per day (MGD) (average dry weather, secondary 
treatment capacity) 
9.0 MGD (tertiary treatment ca~acitv) 

A. Background. The South Co~~n ty  Regional Wastewater Authority (SCRWA, hereinafter the 
Discharger) is discharging treated municipal wastewater pursuant to Order No. R3-2004- 
0099 and National Pollutant Discharge Elimination System (NPDES) Permit No. 
CA0049964. The Discharger submitted a Report of Waste Discharge, dated March 9, 
2009, and applied to renew its NPDES permit to discharge up to 8.5 MGD (average dry 
weather flow) of secondary treated wastewater from the South County Regional 
Wastewater Treatment and Reclamation Facility (Reclamation Plant). The application was 
deemed complete on May 14, 2009, by Regional Water Board staff. 

For the purposes of this Order, references to the "discharger" or "permittee" in applicable 
federal and State laws, regulations, plans, or policy are held to be equivalent to references 
to the Discharger herein. 

B. Facility Description. The Cities of Gilroy and Morgan Hill own and maintain wastewater 
collection systems within each respective city. An interceptor sewer owned and 
maintained by the City of Gilroy conveys wastewater from the two cities to the 
Reclamation Plant, which is owned by the SCRWA and operated by CH2M Hill OMI. The 
reclamation plant's design secondary treatment capacities are 8.5 million gallons per day 
(MGD, average dry weather flow) and 10.2 MGD (average wet weather flow) and its 
tertiary trea.tment capacity is 9.0 MGD. Secondary treated wastewater is land applied at 
Discharge Point 001 to percolation ponds adjacent to Llagas Creek. Tertiary treated 
wastewater is used to irrigate farmlands and may be discharged at Discharge Point 002 to 
the Pajaro River. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

Secondary treatment is accomplished with two parallel treatment sequences, each 
including four pre-anoxic basins, an aerated oxidation ditch, and a secondary clarifier. A 
post-anoxic basin and a reaeration basin serve both sequences before disposal in the 
ponds or delivery to tertiary treatment, which includes filtration and 
chlorination/dechlorination processes. 

Secondary treated wastewater is distributed from Discharge Point 001 to 37 percolation 
ponds, which are adjacent to Llagas Creek. The Discharger irrigates onsite landscaping 
with reclaimed wastewater, which also supplies the fire protection system. The Discharger 
delivers most of the reclaimed water offsite for irrigation or industrial cooling by the City of 
Gilroy Parks, the Calpine Cogeneration Facility, the Gilroy Golf Course, the Eagle Ridge 
Golf Course, Obata Farms, and the McCarthy Business Park. Under emergency 
conditions during wet weather events, tertiary treated wastewater may also be discharged 
at Discharge Point 002 to the Pajaro River. During the 2004 - 2008 time period, there 
were no discharges at this outfall. During the five year term of this Order, ultraviolet 
disinfection capability and a new outfall line will be installed to manage discharges to the 
Pajaro River. 

Attachment B provides a map of the area around the Reclamation Plant and disposal 
ponds. Attachment C provides a flow schematic of the facility. 

C. Legal Authorities. This Order is issued pursuant to CWA section 402 and implementing 
regulations adopted by the USEPA and Chapter 5.5, Division 7 of the California Water 
Code (CWC), commencing with section 13370. It shall serve as an NPDES permit for 
point source discharges from this facility to surface waters. This Order also serves as 
Waste Discharge Requirements (WDRs) p~~rsuant to article 4, chapter 4, division 7 of the 
CWC, commencing with section 13260. 

D. Background and Rationale for Requirements. The Regional Water Board developed 
the requirements of .this Order based on information submitted as part of the application, 
through monitoring and reporting programs, and other available information, including a 
site visit on April 23, 2009. The Fact Sheet (Attachment F), which contains background 
information and rationale for the Order's waste discharge requirements, is hereby 
incorporated into this Order and constitutes part of the Findings for this Order. 
Attachments A through E are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Pursuant to Water Code section 13389, 
this action to adopt an NPDES permit is exempt from the provisions of the CEQA, Public 
Resources Code sections 21 100-21 177. 

F. Technology-Based Effluent Limitations. CWA Section 301 (b) and USEPA's NPDES 
regulations at 40 CFR 122.44 require that permits include, at a minimum, conditions 
meeting applicable technology-based requirements and any more stringent effluent 
limitations necessary to meet applicable water quality standards. Discharges authorized 
by this Order must meet minimum federal technology-based requirements based on 
Secondary Treatment Standards established at 40 CFR Part 133 and Best Professional 
Judgment (BPJ) in accordance with 40 CFR 125.3. The Fact Sheet (Attachment F) 
provides the basis and rationale for development of technology-based effluent limitations. 

Limitations and Discharge Requirements 5 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

G. Water Quality-Based Effluent Limitations. CWA Section 301 (b) and NPDES 
reg~~lations at 40 CFR 122.44 (d) require that permits include limitations more stringent 
.than applicable federal technology-based requirements where necessary to achieve 
applicable water quality standards. 

NPDES regulations at 40 CFR 122.44 (d)(l )(i) mandate that permits include effluent 
limitations for all pollutants that are or may be discharged at levels with the reasonable 
potential to cause or contribute to an exceedance of a water quality standard, including 
numeric and narrative objectives within a standard. Where reasonable potential is 
established for a pollutant, but there is no numeric criterion or objective for the pollutant, 
water quality-based effluent limitations (WQBELs) must be established using: (1) USEPA 
criteria guidance under CWA section 304 (a), supplemented where necessary by other 
relevant information; (2) an indicator parameter for the pollutant of concern; or (3) a 
calculated numeric water quality criterion, such as a proposed State criterion or policy 
interpreting the State's narrative criterion, supplemented with other relevant information, as 
provided at 40 CFR 122.44 (d)(l )(vi). 

H. Water Quality Control Plans. The Regional Water Board has adopted a Water Quality 
Control Plan for the Central Coast Region (the Basin Plan) that designates beneficial 
uses, establishes water quality objectives, and contains implementation programs and 
policies to achieve those objectives for receiving waters within the Region. In addition, 
the Basin Plan implements State Water Resources Control Board (State Water Board) 
Resolution No. 88-63, which establishes State policy that all waters, with certain 
exceptions, are suitable or potentially suitable municipal or domestic drinking water 
supplies. Beneficial uses established by the Basin Plan for the Pajaro River are 
presented in Table 5, below. 

Table 5. Basin Plan Beneficial Uses 
I Discharge Point 1 Receiving Water Name Beneficial Use(s) 

T ~ u n i c i ~ a l  anddomestic water supsy (MUN) 
Agricultural supply (AGR) 
Industrial process supply (PRO) 
Groundwater recharge (GWR) 
Contact (REC-1) and Non-contact (REC-2) water recreation 
Wildlife habitat (WILD) 
Cold freshwater habitat (COLD) 
Warm freshwater habitat (WARM) 
Migration of aquatic organisms (MIGR) 
Spawning, reproduction, and/or early development (SPWN) 
Freshwater replenishment (FRESH) 
Commercial and sport fishing (COMM). 

Beneficial uses established by the Basin Plan for groundwaters include municipal and 
domestic water supply, agricultural supply, and industrial process supply. This Order's 
waste discharge requirements irr~plement the Basin Plan. The Order should thereby 
ensure regulated waste discharges do not irr~pair or threaten to impair the beneficial 
uses of the Pajaro River, Llagas Creek, or groundwater. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the 
NTR on December 22,1992, and later amended it on May 4, 1995 and November 9, 
1999. About forty criteria in the NTR applied in California. On May 18, 2000, USEPA 
adopted tlie CTR. The CTR promulgated new toxics criteria for California and, in addition, 
incorporated the previously adopted NTR criteria that were applicable in the State. The 
CTR was amended on February 13,2001. These rules contain water quality criteria for 
priority pollutants that are applicable to discharges from the Reclamation Plant 

J. State lmplementation Policy. On March 2, 2000, the State Water Board adopted the 
Policy for lmplementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, 
and Estuaries of California (State lmplementation Policy or SIP). The SIP became 
effective on April 28, 2000 with respect to the priority pollutant criteria promulgated for 
California by the USEPA through .the NTR and to the priority pollutant objectives 
established by the Regional Water Board in the Basin Plan. The SIP became effective on 
May 18, 2000 with respect to the priority pollutant criteria promulgated by the USEPA 
through the CTR. The State Water Board adopted amendments to the SIP on February 
24, 2005, that became effective on July 13, 2005. The SIP establishes implementation 
provisions for priority pollutant criteria and objectives and provisions for chronic toxicity 
control. Requirements of this Order implement the SIP. 

K. Compliance Schedules and Interim Requirements. Section 2.1 of the SIP provides 
that, based on a Discharger's request and demonstration that it is infeasible for an existing 
Discharger to achieve immediate compliance with an effluent limitation derived from a 
CTR criterion, compliance schedules may be allowed in an NPDES permit. Unless an 
exception has been granted under section 5.3 of tlie SIP, a compliance schedule may not 
exceed 5 years from the date that the permit is issued or reissued, nor may it extend 
beyond 10 years from the effective date of the SIP (or May 18, 201 0) to establish and 
comply with CTR criterion-based effluent limitations. Where a compliance schedule for a 
final effluent limitation exceeds one year, the Order must include interim numeric 
limitations for that constituent or parameter. Where allowed by the Basin Plan, compliance 
schedules and interim effluent limitations or discharge specifications may also be granted 
to allow time to implement a new or revised water quality objective. This Order does not 
include compliance schedules or interim effluent limitations. 

L. Alaska Rule. On March 30, 2000, USEPA revised its regulation that specifies when new 
and revised State and tribal water quality standards (WQS) become effective for CWA 
purposes [65 Fed. Reg. 24641 (April 27, 2000) (codified at 40 CFR 131.21)]. Under the 
revised regulation (also known as the Alaska Rule), new and revised standards submitted 
to USEPA after May 30,2000, must be approved by USEPA before being used for CWA 
purposes. The final rule also provides that standards already in effect and submitted to 
USEPA by May 30,2000, may be used for CWA purposes, whether or not approved by 
USEPA. 

M. Stringency of Requirements for Individual Pollutants. This Order contains both 
technology-based and water quality-based effluent limitations for individual pollutants. The 
technology-based effluent limitations consist of restrictions for biochemical oxygen 
demand (BOD5), total suspended solids (TSS), and pH, and are discussed in section 1V.B 

Limitations and Discharge Requirements 7 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

of the Fact Sheet. This Order's technology-based pollutant restrictions implement the 
minimum, app'licable federal technology-based requirements. 

WQBELs have been scientifically derived to implement water quality objectives that 
protect beneficial uses. Both the beneficial uses and the water quality objectives have 
been approved pursuant to federal law and are the applicable federal water quality 
standards. To the extent that toxic pollutant WQBELs were derived from the CTR, the 
CTR is the applicable standard pursuant to NPDES regulations at 40 CFR 131.38. The 
scientific procedures for calculating the individual WQBELs for priority pollutants are based 
on the C-TR and the SIP, which was approved by USEPA on May 18, 2000. All beneficial 
uses and water quality objectives contained in the Basin Plan were approved under State 
law and submitted to and approved by USEPA prior to May 30, 2000. Any water quality 
objectives and beneficial uses submitted to USEPA prior to May 30, 2000, but not 
approved by USEPA before that date, are nonetheless "applicable water quality standards 
for purposes of the CWA" pursuant to NPDES regulations at 40 CFR 131.21 (c) (1). 
Collectively, this Order's restrictions on individual pollutants are no more stringent than 
required to implement the requirements of the CWA. 

N. Antidegradation Policy. NPDES regulations at 40 CFR 131 . I 2  require that State water 
quality standards include an antidegradation policy consistent with the federal policy. The 
State Water Board established California's antidegradation policy in State Water Board 
Resolution No. 68-1 6, which incorporates the federal antidegradation policy where the 
federal policy applies under federal law. Resolution No. 68-1 G requires that the existing 
quality of waters be maintained unless degradation is justified based on specific findings. 
The Basin Plan implements and incorporates by reference both the State and federal 
antidegradation policies. As discussed in Section lll.C.5 of the Fact Sheet, the permitted 
discharge is consistent with the antidegradation provisions of 40 CFR 131 . I 2  and State 
Water Board Resolution No. 68-1 6. 

0. Anti-Backsliding Requirements. CWA sections 402 (0) (2) and 303 (d) (4) and NPDES 
regulations at 40 CFR 122.44 (1) prohibit backsliding in NPDES permits. These anti- 
backsliding provisions require effluent limitations in a reissued permit to be as stringent as 
those in the previous permit, with some exceptions where limitations may be relaxed. All 
effluent limitations in this Order are at least as stringent as the effluent limitations in the 
previous Order. 

P. Endangered Species Act. This Order does not authorize any act that results in the 
taking of a threatened or endangered species or any act that is now prohibited, or 
becomes prohibited in the future, under either the California Endangered Species Act 
(Fish and Game Code sections 2050 to 2097) or the federal Endangered Species Act 
(1 6 U.S.C.A. sections 1531 to 1544). This Order requires compliance with effluent limits, 
receiving water limits, and other requirements to protect the beneficial uses of waters of 
the State. The Discharger is responsible for meeting all requirements of State and 
federal law regarding threatened and endangered species. 

Q. Monitoring and Reporting. NPDES regulations at 40 CFR 122.48 require that all 
NPDES perrr~its specify requirements for recording and reporting monitoring results. 
Water Code sections 13267 and 13383 also authorize the Regional Water Board to 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

require technical and mortitol-ing reports. The Monitoring and Reporting Program, 
provided as Attachnient E to the Order, establishes monitoring and reporting requirements 
to irrlplement federal and State requirements. 

R. Standard and Special Provisions. Standard Provisions, which apply to all NPDES 
permits in accordance with 40 CFR 122.41, and additional conditions applicable to 
specified categories of permits in accordance with 40 CFR 122.42, are provided'in 
Attachment D. The Discharger must comply with all standard provisions and with those 
additional conditions that are applicable pursuant to 40 CFR 122.42. The Regional Water 
Board has also included in this Order special provisions applicable to the Discharger. A 
rationale for the special provisions contained in this Order is provided in the attached Fact 
Sheet. 

S. Recycled Water Policy. A priority of the Strategic Plan Update 2008-201 2 for the 
Water Boards is to increase sustainable local water supplies available for existing and 
future beneficial uses by 1,725,000 acre-feet per year, in excess of 2002 levels, by 
201 5, and to ensure adequate water flows for fish and wildlife habitat. The State Water 
Resources Control Board (State Water Board) adopted the Recycled Water Policy 
(Resolution No. 2009-001 1) on February 3, 2009. The Recycled Water Policy is 
intended to support the Strategic Plan priority. Increasing public acceptance and 
promoting the use of recycled water is a means towards achieving sustainable local 
water supplies and can result in reduction in greenhouse gases, a significant driver of 
climate change. 

The Recycled Water Policy calls for the development of regional groundwater 
basinlsub-basin saltlnutrient management plans. The State Water Board recognizes 
that local water and wastewater entities, together with other local saltlnutrient 
contributors to the State's groundwaters, will fund and develop salt and nutrient 
management plans for each basinlsub-basin in California. Plan development will be 
locally driven and controlled, collaborative, and will be open to all stakeholders, 
including Regional Water Board staff. Plans will comply with CEQA. State Water 
Board's recognition of local control is in response to the December 19, 2008 letter from 
statewide water and wastewater entities, attached to Resolution No. 2009-001 1, which 
adopted the Policy. 

It is the intent of the Recycled Water Policy that salts and nutrients from all so~lrces be 
managed on a basin-wide or watershed-wide basis in a manner that ensures attair~ment 
of water quality objectives and protection of beneficial Iuses. The State Water Board 
finds that the appropriate way to address salt and nutrient issues is through the 
development of regional or sub-regional salt and nutrient management plans rather than 
through imposing requirements solely on individual projects. The Central Coast Water 
Board finds that a combination of regional management plans and individual or 
programmatic project requirements may be necessary to protect beneficial uses. 

One of the primary components of the required regional saltlnutrient management plans 
is the development and implementation of groundwater basinlsub-basin monitoring 
programs. As specified in the Recycled Water Policy, saltlnutrient contributing 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

stakeholders will be responsible for conducting, compiling, 'and reporting the monitoring 
data once the regional groundwater monitoriug programs are developed. 

Technical reports and data in Central Coast Water Board files document widespread 
and increasing salt and nutrient pollution in groundwater basins throughout the Central 
Coast Region, including the Pajaro River groundwater basin and sub-basins. 

T. Provisions and Requirements Implementing State Law. The provisions and 
requirements in subsections IV.6, IV.C, and V.6 of this Order are included to implement 
State law only. These provisions and requirements are not required or authorized under 
the federal CWA; consequently, violations of these provisions and requirements are not 
subject to the enforcement remedies that are available for NPDES violations. 

U. Notification of Interested Parties. The Regional Water Board has notified the 
Discharger and interested agencies and persons of its intent to prescribe WDRs for the 
discharge and has provided them with an opportunity to submit their written comments and 
recommendations. Details of notification are provided in the Fact Sheet of this Order. 

V. Consideration of Public Comment. The Regional Water Board, in a public meeting, 
heard and considered all comments pertaining to the discharge. Details of the public 
hearing are provided in the Fact Sheet of this Order. 

Ill. DISCHARGE PROHIBITIONS 

A. Discharge of secondary treated wastewater at a location or in a manner other than as 
described by this Order at Discharge Point 001 and of tertiary treated wastewater as 
described by .this Order at Discharge Points 002 and 003 is prohibited. 

B. The discharge of any waste not specifically regulated by this Order is prohibited. 

C. Creation of a condition of pollution, contamination, or nuisance, as defined by Section 
13050 of the CWC Water Code, is prohibited. 

D. The overflow or bypass of wastewater from the Discharger's collection, treatment, or 
disposal facilities and the subsequent discharge of untreated or partially treated 
wastewater, except as provided for in Attachment D, Standard Provision I. G (Bypass), is 
prohibited. 

E. Discharges of sludge, residues, or any other wastes into surface waters or into any area 
where they may enter surface water, are prohibited. 

F. Average dry weather influent flow from the wastewater treatment facility (the average daily 
flow in the three driest months of each year) shall not exceed the facility's dry weather 
treatment capacity of 8.5 MGD. Average wet weather influent flow from the wastewater 
treatment facility (the average daily flow in the three wettest months of each year) shall not 
exceed the facility's wet weather treatment capacity of 10.8 MGD. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

G. The discharge of fecal coliform bacteria originating from human sources at Discharge 
Point 002 to the Pajaro River is prohibited. 

IV. EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS 

A. Effluent Limitations - Discharge Point 002 

1. Final Effluent Limitations 

a. Conventional and Non-Conventional Pollutants. The Discharger shall 
maintain compliance with the following effluent lirr~itations at Discharge Point 002 
(discharge to the Pajaro River), with compliance measured at Monitoring 
Location EFF-002, as described in the attached Monitoring and Reporting 
Program (MRP). 

Table 6. Effluent Limitations for Conventional and Non-Conventional Pollutal 
I I 

I- Effluent Limits 

Constituent 

1 DH 1 S.U. 1 6.5 - 8.3 at all times 

Units Average Average Maximum 1 12-Month 
Moving 

Monthly Weekly I Avo I 
1 IWGD 

I Nitrate 

Chloride 

Sodium 

Sulfate 

Boron 
-- 

Turbidity Daily average turbidity shall be less than or equal 
to 2 NTU, 
Turbidity shall be less than 10 NTU at all times, 
and 
Turbidity shall not exceed 5 IVTU for more than 5 
~ercent  of the time. 

- -  

10 
10 --- TSS 

Coliform Bacteria 1 O;y;zs/ 

mg/L 

m n1L 

The 7-day median concentration shall be less than 
2.2 organisms/100 mL, 
Coliform concentrations shall not exceed 23 
organisms/100 mL in more than one sample in any 
thirty day period, and 
Coliform concentrations shall be less than 240 
oraanisms/100 mL at all times. 

Chlorine 1 mg/L If chlorine is used for disinfection, a CT value (chlorine 
concentration times modal contact time) of not less 
than 450 mg-min/L shall be maintained at all times with 
a modal contact time of at least 90 minutes based on a 
discharge rate of 9.0 MGD. Chlorine concentrations in 
effluent shall be non-detectable at all times as 
determined by amperometric titration or another 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

-- 
Effluent Limits 

Constituent Units 

P --- 

b. The average monthly percent removal of BOD5 and TSS shall not be less than 
85 percent. 

c. Toxic Pollutants. The Discharger shall maintain compliance with the following 
effluent limitations for toxic pollutants at Discharge Point 002, with compliance 
measured at Monitoring Location EFF-002, as described in the attached MRP. 

Table 7. Effluent Limitations for Toxic Pollutants - Discharge Point 002 
Effluent Limits 

Constituent 1 "nits I-- 
Average Monthly ( Maximum Daily 

1 Lead 1 cl!3/L 1 2.1 4.2 1 
I Chlorodibromomethane I IJg/L I 0.40 0.80 

2.  Additional Specificatio~is for Discharges of Tertiary Treated Wastewater to the 
Pajaro River at Discharge Point 002 

a. Discharge of tertiary treated wastewater to the Pajaro River shall occur only 
during the months of November through April, on an as needed basis, to facilitate 
.the proper maintenance and safe operation of the percolation ponds. 

b. Discharges to the Pajaro River sliall occur only when flow in the Pajaro River is 
greater than 180 MGD, as measured at a gauging station near the point of 
discharge, and when flow in the Pajaro River is below 6,004 MGD, as measured 
at the Chittenden gauging station. 

2. Interim Effluent Limitations 

This section of the standardized permit template is not applicable. 

6. Land Discharge Specifications 

1. The Discharger shall comply with the following specifications at Discharge Point 
001 (land application to the percolation ponds), with compliance measured at 
Monitoring Location EFF-001, as described in the attached Monitoring and Reporting 
Program (MRP). 

Limitations and Discharge Requirements 12 

Table 8. Land Discharge Specifications - Discharge Point 001 

Constituent Units 

Effluent Limits 

Ave; Average 
1 Monthly Weekly 

Maximum 
Daily 

12-Month 
Moving 

Avn 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

a. The average monthly percent removal of BOD5 and TSS shall not be less than 
85 percent. 

Discharge Point 001 

2. Additional Specifications for Discharges of Secondary Treated Wastewater to the 
Percolation Ponds at Discharge Point 001 

a. Freeboard shall always exceed 2 feet in all percolation ponds. 

BOD5 

TSS 

Nitrate 

TDS 
Chloride 
Sodium 
Sulfate 
Boron 

PH 

b. Extraneous surface drainage shall be excluded from all percolati011 ponds. 

mg/L 
mg/L 

mg/L N 

m g/L 
mglL 
mg/L 
m g/L 
mg/L 
S.U. 

30 
30 

5 
--- 

--- 

--- 

--- 
--- 

c. Irrigation beds and designated percolation ponds shall be disked or plowed at 
least annually. 

d. Wastewater sliall be confined to land owned or controlled by the Discharger 

6.5 - 8.3 at all times 

4 5 
4 5 
--- 

--- 

--- 
--- 
--- 

--- 

e. Wastewater shall be confined witl- in bermed areas. 

f. Wastewater application rates to the percolation ponds shall be consistent with 
accepted engineering practice. 

--- 
--- 

10 
--- 

--- 

--- 
--- 

--- 

g. Percolation ponds shall be dried to field moisture conditions between 
applications. 

900 
200 

175 
150 
1 .O 

h. A pathway shall be maintained along the dike between the designated 
percolation areas and Llagas Creek to allow inspections. 

. - 
I. The wastewater treatment facility, incll~ding the percolatiorl ponds, shall be 

managed to minimize mosquito breeding habitat. 

Reclamation Specifications 

Reclamation use of tertiary treated wastewater shall adhere to applicable requirements 
of CWC sections 13500 - 13577 (Water Reclamation) and of California Code of 
Regulations (CCR) Title 22, sections 60301 - 60357 (Water Recycling Criteria). 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

V. RECEIVING WATER LIMITATIONS 

A. Surface Water Limitations 

Receiving water limitations are based on water quality objectives contained in the Basin 
Plan and are a required part of this Order. Discharges from the wastewater treatment 
facility shall not cause the following conditions in Llagas Creek and the Pajaro River. 

1. Waters shall be free of coloration that causes nuisance or adversely affects 
beneficial uses. Coloration attributable to materials of waste origin shall not be 
greater than 15 units or 10 percent above natural background color, whichever is 
greater. 

2. Waters shall not contain taste or odor-producing substances in concentrations that 
impad undesirable tastes or odors to fish flesh or other edible products of aquatic 
origin, that cause nuisance, or that adversely affect beneficial uses. 

3. Waters shall not contain floating material, including solids, liquids, foams, and scum, 
in concentrations that cause nuisance or adversely affect beneficial uses. 

4. Waters shall not contain suspended material in concentrations that causes nuisance 
or adversely affects beneficial uses. 

5. Waters shall not contain settleable material in concentrations that result in deposition 
of material that causes nuisance or adversely affects beneficial uses. 

6. Waters shall not contain oils, greases, waxes, or other similar materials in 
concentrations that result in a visible film or coating on the surface of the water or on 
objects in the water, that cause nuisance, or that otherwise adversely affect 
beneficial uses. 

7. Waters shall not contain biostimulatory substances in concentrations that promote 
aquatic growths to the extent that such growths cause nuisance or adversely affect 
beneficial uses. 

8. The suspended sediment load and suspended sediment discharge rate to surface 
waters shall not be altered in such a manner as to cause nuisance or adversely 
affect beneficial uses. 

9. Waters shall be free of changes in turbidity that cause nuisance or adversely affect 
beneficial uses. Increase in turbidity attributable to controllable water quality factors 
shall not exceed the following limits. 

a. Where natural turbidity is between 0 and 50 Jackson Turbidity Units (Jl-U), 
increases shall not exceed 20 percent. 

b. Where natural turbidity is between 50 and 100 JTU, increases shall not exceed 
10 percent. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

c. Where natural .turbidity is greater than 100 JTU, increases shall not exceed 10 
percent. 

10.To protect cold freshwater habitat, the pH value shall not be depressed below 7.0 
nor raised above 8.3. The change in normal ambient pH levels shall not exceed 0.5 
in fresh water. 

11 .To protect cold freshwater habitat, dissolved oxygen concentrations in receiving 
waters shall not be reduced below 7.0 mg/L at any time. If background 
concentration of dissolved oxygen in receiving waters is less than 7.0 wg/L, then 
discharges shall not reduce dissolved oxygen concentrations. 

12. Natural temperature of receiving waters shall not be altered unless it can be 
demonstrated to the satisfaction of the Regional Water Board that such alteration in 
temperature does not adversely affect beneficial uses. To protect cold and warm 
freshwater habitat, at no time or place shall the temperature of any water be 
increased by more than 5" F above the natural receiving water temperature. 

13.All waters shall be maintained free of toxic substances in concentrations which are 
toxic to, or which produce detrimental physiological responses in, human, plant, 
animal, or aquatic life. Survival of aquatic life in surface waters subjected to a waste 
discharge or other controllable water quality conditions shall not be less than that for 
the same water body in areas unaffected by tlie waste discharge. 

14.The discharge of wastes shall not cause concentrations of unionized ammonia 
(NH3) to exceed 0.025 mg/L (as N) in the receiving water. 

15. No individual pesticide or combination of pesticides shall reach concentrations that 
adversely affect the beneficial uses of the receiving water. There shall be no 
increase in pesticide concentrations found in bottom sediments or aquatic life. For 
waters where existing concentrations are presently nondetectable or where 
beneficial uses would be impaired by concentrations in excess of nondetectable 
levels, total identifiable chlorinated hydrocarbon pesticides shall not be present at 
concentrations detectable within the accuracy of analytical methods as prescribed in 
Standard Methods for the Examination of Water and Wastewater, latest edition, or 
other equivalent methods approved by the Executive Officer. 

16. Waters shall not contain organic substances in concentrations greater than the 
following. 

Methylene Blue Activated Substances 0.2 mg/L 
Phenols 0.1 mg/L 
PCBs 0.3 pg/L 
Phthalate Esters 0.002 pg/L 

17. Radionuclides shall not be present in concentrations that are deleterious to human, 
plant, animal, or aquatic life; or result in the accumulation of radionuclides in the food 
web to an extent which presents a hazard to human, plant, animal, or aquatic life. . 
To protect the municipal and domestic supply beneficial use, receiving waters shall 

Limitations and Discharge Requirements 15 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

not contain concentrations of radionuclides greater than the maximum contaminant 
levels (MCLs) for radioactivity presented in Table 4 of Title 22 CCR Division 4, 
Chapter 15, Article 5. 

18.To protect the municipal and domestic s~lpply beneficial use, receiving waters shall 
not contain concentrations of chemical constituents in excess of the primary 
maximum contaminant levels (MCLs) specified for drinking water in Table 64431-A 
(Primary MCLs for Inorganic Chemicals) and Table 64444-A (Primary MCLs for 
Organic Chemicals) of Title 22 CCR, Division 4, Chapter 15. 

19. To protect the water contact recreation beneficial use, fecal coliform concentration, 
based on a minimum of not less than five sarr~ples for any 30-day period, shall not 
exceed a log mean of 200 per 100 mL, nor shall more than 10 percent of samples 
collected during any 30-day period exceed 400 per 130 mL. 

20. Receiving waters shall not contain concentrations of chemical constituents in 
amounts that adversely affect the agricultural beneficial use. Interpretation of 
"adverse effect" shall be based on the Urliversity of California Agricultural Extension 
Service guidelines presented in Table 3-3 of the Basin Plan. 

Waters used for irrigation and livestock watering shall not contain pollutants in 
excess of the "Water Quality for Agricultural Water Use" established by Table 3-4 of 
the Basin Plan. 

21 .To protect cold and warm freshwater habitat beneficial uses, receiving waters shall 
not contain metals in excess of the following concentrations, established by Table 3- 
5 of the Basin Plan. 

Metal 

Cadmium I" 

Chromium -- 
Copper 

- - - - - - -  p~ - 

['I Lower cadmium values not to be exceeded for crustaceans and waters designated 
SPWN are 0.003 mgiL in hard water and 0.0004 mg/L in soft water. 

Receiving Water Hardness 
> 100 mglL CaC03 

0.03 mg/L 

0.03 mg/L 

Mercury 
- 

Nickel 131 

Zinc 

"I Total mercury values should not exceed 0.05 mglL as an average value; maximum 
acceptable concentration of total mercury in any aquatic organism is a total B.O.D. 
burden of 0.5 mglL wet weight. 

13' Value cited as objective pertains to nickel salts (not pure metallic nickel). 

Receiving Water Hardness 
< 100 rnglL CaC03 

0.004 mg/L 

1 Lead 0.03 maiL 

22.The following surface water quality objectives for the Pajaro River at Chittenden, 
established by Table 3-7 of the Basin Plan, shall not be exceeded. 

" 

0.0002 mglL 

0.4 mglL 
0.2 m ~ i L  

0.05 mgIL 

- 
0.0002 mg/L 

pp 

0.1 mg/L 
0.004 mq/L 

Limitations and Discharge Requirements 

0.05 mg/L 

Pajaro River 

x 

TDS 
1000 rng/L 

Chloride 
250 m g / ~  

Sulfate 
250 mg/L 

Boron 
1.0 mg/L 

Sodium 
200 mg/L 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACII-ITY 

R3-2010-0009 
NPDES NO. CA0049964 

These objectives 
of existing quality 
of point sources 

are annual mean values and are objectives based on preservation 
or water quality enhancement believed attainable followirlg control 

B. Groundwater Lirr~itations 

Activities at and discharges from the treatment facility shall not cause 
exceedanceldeviation from the following water quality objectives for groundwater 
established by. the Basin Plan. 

1. Groundwater shall not contain taste or odor producing substances in concentrations 
that adversely affect beneficial uses. 

2. Radionuclides shall not be present in concentrations that are deleterious to human, 
plant, animal, or aquatic life; or result in the accumulation of radionuclides in the food 
web to an extent that presents a hazard to human, plant, animal, or aquatic life. To 
protect the municipal and domestic supply beneficial use, in no circumstance shall 
receiving waters contain concentrations of radionuclides in excess of the maximum 
contaminant levels (MCLs) for radioactivity presented in Table 4 of Title 22, CCR, 
Division 4, Chapter 15, Article 5. 

3. To protect the municipal and domestic supply beneficial use, the median 
concentration of coliform organisms in groundwater, over any seven-day period, 
shall be less than 2.2 organisms per 100 milliliters. 

4. To protect the municipal and domestic supply beneficial use, groundwater shall not 
contain concentrations of chemical constituents in excess of the primary maximum 
contaminant levels (MCLs) specified for drinking water in Table 64431-A (Primary 
MCLs for Inorganic Chemicals) and Table 64444-A (Primary MCLs for Organic 
Chemicals) of Title 22, CCR, Division 4, Chapter 15. Note that the MCL for nitrate is 
10 mg1L expressed as N. 

5. Groundwater shall not contain concentrations of chemical constituents in amounts 
that adversely affect the agricultural beneficial use. Interpretation of "adverse effect" 
shall be based on the University of California Agricultural Extension Service 
guidelines presented in Table 3-3 of the Basin Plan. Waters used for irrigation and 
livestock watering shall not contain pollutants in excess of the "Water Quality for 
Agricultural Water Use" established by Table 3-4 of the Basin Plan. 

VI. PROVISIONS 

A. Standard Provisions 

The Discharger shall comply with all Standard Provisions included as Attachment D of 
this Order. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

B. Mor~itoring and Reporting Program (MRP) Requirements 

The Discharger shall comply with the Monitoring and Reporting Program, and future 
revisions thereto, in Attachment E of this Order. All mor~itoring shall be conducted 
accordirlg to 40 CFR Part 136, Guidelines Establishing Test Procedures forAnalysis of 
Pollutants. 

C. Special Provisions 

1. Reopener Provisions 

a. This permit may be reopened and modified in accordance with NPDES 
regulations at 40 CFR 122 and 124, as necessary, to include additional 
conditions or limitations based on newly available information or to implement 
any USEPA approved, new, State water quality objective. 

2. Special Studies, Technical Reports and Additional Monitoring Requirements 

a. Toxicity Reduction Requirements 

As indicated in Section V.D. of the MRP, accelerated monitoring for toxicity is 
required upon the detection of acute toxicity or the chronic toxicity trigger value of 
1 TUC is exceeded. The Discharger shall conduct a Toxicity Reduction 
Evaluation (TRE) in accordance with the Discharger's TRE Workplan upon 
consistent detection of toxicity in the effluent during accelerated testing. 

A TRE is a study conducted in a step-wise process designed to identify the 
causative agents of effluent or ambient toxicity, isolate the sources of toxicity, 
evaluate the effectiveness of toxicity control options, and then confirm the 
reduction in toxicity. The first steps of the TRE consist of the collection of data 
relevant to the toxicity, including additional toxicity testing, and an evaluation of 
facility operations and maintenance practices, and best management practices. 
A TOXICITY IDENTIFICATION EVALUATION (TIE) may be required as part of 
the TRE, if appropriate. A TIE is a set of procedures to identify the specific 
chemical(s) responsible for toxicity. These procedures are performed in three 
phases - characterization, identification, and confirmation using aquatic organism 
toxicity tests. The TRE shall include all reasonable steps to identify the source of 
toxicity. The Discharger shall take all reasonable steps to reduce toxicity to the 
required level once the source of toxicity is identified. 

The Discharger shall maintain a Toxicity Reduction Evaluation (TRE) Workplan, 
which describes steps that the Discharger intends to follow in the event that a 
toxicity effluent limitation established by this Order is exceeded in the discharge. 
The workplan shall be prepared in accordance with current technical guidance 
and reference material, including EPAl60012-88-070 (for industrial discharges) or 
EPAl60012-881062 (for municipal discharges), and shall include, at a minimum: 

i. Actions that will be taken to investigatelidentify the causeslsources of toxicity, 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

ii. Actions that will be evaluated to mitigate the impact of the discharge, to 
correct the non-compliance, andlor to prevent the recurrence of acute or 
chronic toxicity (this list of action steps may be expanded, if a TRE is 
undertaken), and 

iii. A schedule under which these actions will be implemented. 

When monitoring measures toxicity in the effluent above a lirr~itation established 
by this Order, the Discharger shall resample immediately, if the discharge is 
continuing, and retest for whole effluent toxicity. Results of an initial failed test 
and results of subsequent monitoring shall be reported to the Executive Officer 
(EO) as soon as possible following receipt of monitoring results. The EO will 
determine whether to initiate enforcement action, whether to require the 
Discharger to implement a Toxicity Reduction Evaluation, or to implement other 
measures. The Discharger shall conduct a TRE giving due consideration to 
guidance provided by the U.S. EPA's Toxicity Reduction Evaluation Procedures, 
Phases I ,  2, and 3 (EPA document Nos. EPA 60013-881034, 60013-881035, and 
60013-881036, respectively). A TRE, if necessary, shall be conducted in 
accordance with the following schedule. 

Table 9. Toxicity Reduction Evaluation-Schedule 

Initiate the TRE in accordance to the Workplan. I Within 7 days of notification by the EO 
Conduct the TRE followinq the procedures in Within the period specified in the 

Action S t e ~  
Take all reasonable measures necessary to 
immediately reduce toxicity, where the source 
is known. 

When Required 
Within 24 hours of identification of 
noncompliance. 

I summary of findings, required corrective action, 1 I 

- 
the Workplan. 

Submit the results of the TRE, including I 
and all results and data. 
Implement corrective actions to meet Permit To be determined by the EO 

Workplan (not to exceed one year, 
without an approved Workplan) 
Within 60 days of completion of the TRE 

[ limits and conditions. 

3. Best Management Practices and Pollution Prevention 

This section of the standardized permit template is not applicable. 

4. Construction, Operation and Maintenance Specifications 

This section of the standardized permit template is not applicable. 

5. Special Provisions for Municipal Facilities (POTWs Only) 

a. Biosolids Management. The handling, management, and disposal of sludge 
and solids derived from wastewater treatment must comply with applicable 
provisions of USEPA regulations at 40 CFR 257, 258, 501, and 503, including 
all monitoring, record keeping, and reporting requirements. 

Liniitatio~is and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

Solids and sludge treatment, storage, and disposal or reuse shall not create a 
nuisance, such as objectionable odors or flies, and shall not result in 
groundwater contan- ina at ion. Sites for solids and sludge treatment and storage 
shall have adequate facilities to divert surface water runoff from adjacent areas to 
protect the boundaries of such sites from erosion, and to prevent drainage from 
treatment and storage sites. 

The treatment, storage, disposal, or reuse of sewage sludge and solids shall not 
cause waste niaterial to be in a position where it is, or can be, conveyed from the 
treatment and storage sites and deposited into waters of the State. The 
Discharger is responsible for assuring that all biosolids produced at its facility are 
used or disposed of in accordance with the above rules, whether the Discharger 
uses or disposes of the biosolids itself, or transfers them to another party for 
further treatment, use, or disposal. The Discharger is responsible for informing 
subsequent preparers, appliers, and disposers of the requirements that they 
must adhere to under these rules. 

b. Pretreatment Requirements. The Discharger shall be responsible for the 
performance of all pretreatment requirements contained in 40 CFR 403 and shall 
be subject to enforcement actions, penalties, fines, and other remedies by ths 
USEPA, or other appropriate parties, as provided in the CWA, as amended (33 
USA 1351 et seq.). The Discharger shall implement and enforce its Approved 
P~~bl ic ly  Owned Treatment Works (POTW) Pretreatment Program. 
lrr~plementation of the Discharger's Approved POTW Pretreatment Program is 
hereby made an enforceable condition of this permit. USEPA may initiate 
enforcement action against an irldustrial user for non-compliance with applicable 
standards and requirements as provided in the CWA. 

The Discharger shall enforce the requirements promulgated under Sections 307 
(b), (c), & (d) and 402 (b) of the CWA. The Discharger shall cause industrial 
users subject to Federal Categorical Standards to achieve compliance no later 
than the date specified in those requirements or, in the case of a new industrial 
user, upon commencement of the discharge. 

The Discharger shall perform the pretreatment functions as required in 40 CFR 
Part 403, including, but not limited to: 

i. Implement necessary legal authorities as provided in 40 CFR 403.8 (f)(l); 

ii. Enforce the pretreatment requirements under 40 CFR 403.5 and 403.6; 

iii. Implement the programmatic functions as provided in 40 CFR 403.8 (f)(2); 
and. 

iv. Provide the requisite funding and personnel to implement the pretreatment 
program as provided in 40 CFR 403.8 (f)(3). 

The Discharger shall submit annually a report to the USEPA - Region 9, .the 
Regional Board, and the State Water Resources Control Board describing the 

Limitations and Discharge Requirements 2 0 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

Discharger's pretreatment activities over the previous twelve months. In the event 
that the Discharger is not in compliance with conditions or requirements of this 
permit affected by the pretreatment program, it shall also include reasons for 
non-compliance and a statement how and when it shall comply. This annual 
report is due by January 30 of each year and shall contain. 

The Discharger shall comply, and ensure affected "indirect dischargers" comply 
with Paragraph No. II.D.l of the "Standard Provisions and Reporting 
Requirements". 

6. Other Special Provisions 

a. Discharges of Storm Water. For the control of storm water discharged from the 
site of the wastewater treatment facilities, if applicable, the Discharger shall seek 
authorization to discharge under and meet the requirements of the State Water 
Resources Control Board's Water Quality Order 97-03-DWQ, LIPDES General 
Perrr~it No. CAS000001, Waste Discharge Requirements for Discharges of Storm 
Water Associated with Industrial Activities Excluding Construction Activities. 

b. Statewide General Waste Discharge Requirements for Sanitary Sewer 
Systems (State Water Board Order No. 2006-0003-DWQ). This General 
Permit, adopted on May 2, 2006, is applicable to all "federal and State agencies, 
municipalities, counties, districts, and other public entities that own or operate 
sanitary sewer systems greater than one mile in length that collect andlor convey 
untreated or partially treated wastewater to a publicly owned treatment facility in 
the State of California." The purpose of the General Permit is to promote the 
proper and efficient management, operation, and maintenance of sanitary sewer 
systems and to minirr~ize the occurrences and impacts of sanitary sewer 
overflows. If applicable, the Discharger shall seek coverage under the General 
Perrr~it and comply with its requirements. 

7. Compliance Schedules 

This section of the standardized permit template is not applicable. 

8. Salt & Nutrient Management Program 

a. The Discharger shall maintain an ongoing saltlnutrient management prograni 
with the intent of reducing mass loading of salts and nutrients (with an emphasis 
on nitrogen species) in treated effluent to a level that will ensure compliance with 
effluent limitations and protect beneficial uses of groundwater. 

b. Salt reduction measures shall focus on all potential salt contributors to the 
collection system, including water supply, commercial, industrial and residential 
dischargers. The saltlnutrient management program shall also address the 
concentration of salts in the wastewater treatment process as a result of 
excessive hydraulic retention times and/or chemical addition. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

c. Nutrient reduction measures shall focus on optimizing wastewater treatment 
processes for nitrification and denitrification, or other means of nitrogen removal. 
Reduction measures may also include source control (non-human waste from 
commercial and industrial sources) as appropriate. 

d. As part of the saltlnutrient management program, the Discharger shall subniit an 
annual report of salt and nutrient reduction efforts. This saltlnutrient 
management report shall be included as part of the annual report described in 
Monitoring and Reporting Program No. R3-2010-0009. The report shall be 
submitted by January 3oth, and shall include (at a minimum): 

Salt Component 

i. Calculations of annual salt mass discharged to (influent) and from (effluent) 
.the wastewater treatment or recycling facility with analysis of contributing 
sources; 

ii. Analysis of wastewater evaporationlsalt concentration effects; 
iii. Analysis of groundwater moniioring results related to salt constituents; 
iv. Analysis of potential adverse effects of salt loading on the groundwater basin; 
v. A summary of existing salt reduction measures; and, 
vi. Recommendations and time schedules for implementation of any additional 

salt reduction measures. 

Nutrient Component 

i. Calculations of annual nitrogen mass (for all identified species) discharged to 
(influent) and from (effluent) the wastewater treatment or recycling facility with 
analysis of contrib~iting sources; 

ii. Analysis of groundwater monitoring results related to nitrogen constituents; 
iii. Analysis of potential inipacts of nitrogen loading on the groundwater basin; 
iv. A surrlmary of existing nitrogen loading reduction measures; and, 
V. Recommendations and time schedules for implementation of any additional 

nitrogen loading reduction measures. 

e. As an alternative to the saltlnutrient management program requirements 
described above, upon Executive Officer approval, the Discharger may submit 
doc~~mentation and summary of participation in a regional saltlnutrient 
management plan irr~plemented under the provisions of State Water Board 
Resolution No. 2009-001 1 (Recycled Water Policy). 

VII. COMPLIANCE DETERMINATION 

Compliance with the effluent limitations contained in section IV of this Order will be 
determined as specified below. 

Limitations and Discharge Requirements 



SOUTW COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

A. General 

Compliance with effluent limitations for priority pollutants shall be determined using sample 
reporting protocols defined in the WIRP and Attachment A of this Order. For purposes of 
reporting and adrrlirlistrative enforcemelit by the Regional and State Water Boards, the 
Discharger shall be deemed out of compliance with effluent limitations if the concentration 
of the priority pollutant in the monitoring sample is greater than the effluent limitation and 
greater than or equal to the reporting level (RL). 

B. Multiple Sample Data 

When determining compliance with an AMEL, AWEL, or MDEL for priority pollutants and 
more than one sample result is available, the Discharger shall compcrte the arithmetic 
mean unless the data set contains one or more reported determinations of "Detected, but 
Not Quantified" (DNQ) or "Not Detected" (ND). In .those cases, the Discharger shall 
compute the median in place of the arithmetic mean in accordance with the following 
procedure: 

1. The data set shall be ranked from low to high, ranking the reported ND 
determinations lowest, DNQ determinations next, followed by quantified values (if 
any). The order of the individual ND or DNQ determinations is unimportant. 

2. The median value of the data set shall be determined. If the data set has an odd 
number of data points, then the median is the middle value. If the data set has an 
even number of data points, then the median is the average of the two values 
around the middle unless one or both of the points are ND or DNQ, in which case 
the median value shall be the lower of the two data points where DNQ is lower than 
a value and ND is lower than DNQ. 

Limitations and Discharge Requirements 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

ATTACHMENT A - DEFINITIONS 

Arithmetic Mean (p) 
Also called the average, is the sum of measured values divided by the number of samples. 
For ambient water concentrations, the arithmetic mean is calcl~lated as follows: 

Arithmetic mean = p = Cx / n where: Cx is the sum of the measured ambient water 
concentrations, and n is the number of 
samples. 

Average Monthly Effluent Limitation (AMEL) 
The highest allowable average of daily discharges over a calendar month, calc~~lated as the 
sum of all daily discharges measured during a calendar month divided by the number of daily 
discharges measured during that month. 

Average Weekly Effluent Limitation (AWEL) 
The highest allowable average of daily discharges over a calendar week (Sunday through 
Saturday), calculated as the sum of all daily discharges measured during a calendar week 
divided by the number of daily discharges measured during that week. 

Bioaccumulative 
Those substances taken up by an organism from its surrounding medium through gill 
membranes, epithelial tissue, or from food and subsequently concentrated and retained in tlie 
body of the organism. 

Carcinogenic 
Pollutants are substances that are known to cause cancer in living organisms. 

Coefficient of  Variation (CV) 
CV is a measure of the data variability and is calculated as the estimated standard deviation 
divided by the arithmetic mean of the observed values. 

Daily Discharge 
Daily Discharge is defined as either: ( I )  the total mass of the constituent discharged over the 
calendar day (12:OO am through 11 :59 pm) or any 24-hour period that reasonably represents a 
calendar day for purposes of sampling (as specified in the permit), for a constituent with 
limitations expressed in units of mass or; (2) the unweighted arithmetic mean measurement of 
the constituent over the day for a constituent with limitations expressed in other units of 
measurement (e.g., concentration). 

The daily discharge may be determined by the analytical results of a composite sample taken 
over the course of one day (a calendar day or other 24-hour period defined as a day) or by the 
arithmetic mean of analytical results from one or more grab samples taken over the course of 
the day. 

Attachment A - Definitions 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

For composite sampling, if 1 day is defined as a 24-hour period other than a calendar day, the 
analytical result for the 24-hour period will be considered as the result for the calendar day in 
which the 24-hour period ends. 

Detected, but Not Quantified (DNQ) 
DNQ are those sample results less than the RL, but greater than or equal to the laboratory's 
NIDL. 

Dilution Credit 
Dilution Credit is the amount of dilution granted to a discharge in the calculation of a water 
quality-based effluent limitation, based on the allowance of a specified mixing zone. It is 
calculated from the dilution ratio or determined through conducting a mixing zone study or 
modeling of the discharge and receiving water. 

Effluent Concentration Allowance (ECA) 
ECA is a value derived from .the water quality criterionlobjective, dilution credit, and ambient 
background concentration that is used, in conjunction with the coefficient of variation for the 
effluent monitoring data, to calculate a long-term average (LTA) discharge concentration. The 
ECA has the same meaning as waste load allocation (WLA) as used in USEPA guidance 
(Technical Support Document For Water Quality-based Toxics Control, March 1991, second 
printing, EPAJ50512-90-001). 

Enclosed Bays 
Enclosed Bays means indentations along the coast that enclose an area of oceanic water 
within distinct headlands or harbor works. Enclosed bays include all bays where the narrowest 
distance between the headlands or outermos.t harbor works is less than 75 percent of the 
greatest dimension of the enclosed portion of the bay. Enclosed bays include, but are not 
limited to, Humboldt Bay, Bodega Harbor, Tomales Bay, Drake's Estero, San Francisco Bay, 
Morro Bay, Los Arrgeles-Long Beach Harbor, Upper and Lower Newport Bay, Mission Bay, 
and Sarr Diego Bay. Enclosed bays do not include inland surface waters or ocean waters. 

Estimated Chemical Concentration 
The estimated chemical concentration that results from the confirmed detection of the 
substance by the analytical niethod below the ML value. 

Estuaries 
Estuaries means waters, including coastal lagoons, located at the mouths of streams that 
serve as areas of mixing for fresh and ocean waters. Coastal lagoons and mouths of streams 
that are temporarily separated from the ocean by sandbars shall be considered estuaries. 
Estuarine waters shall be considered to extend from a bay or the open ocean to a point 
upstream where there is no significant mixing of fresh water and seawater. Estuarine waters 
included, but are not limited to, the Sacramento-San Joaquin Delta, as defined in Water Code 
section 12220, Suisun Bay, Carquinez Strait downstream to the Carquinez Bridge, and 
appropriate areas of the Smith, Mad, Eel, IVoyo, Russian, Klamath, San Diego, and Otay 
rivers. 'Estuaries do not include inland surface waters or ocean waters. 

Inland Surface Waters 
All surface waters of the State that do not include the ocean, enclosed bays, or estuaries. 

Attachment A - Definitions 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

lnstantaneous Maximum Effluent Limitation 
The highest allowable value for any sirlgle grab sample or aliquot (i.e., each grab sample or 
aliquot is independer~tly compared to the instantaneous maximum limitation). 

Instantaneous Minimum Effluent Limitation 
The lowest allowable value for any single grab sample or aliquot (i.e., each grab sample or 
aliquot is independently compared to the instantaneous minimum limitation). 

Maximum Daily Effluent Limitation (MDEL) 
The highest allowable daily discharge of a pollutant, over a calendar day (or 24-hour period). 
For pollutants with limitations expressed in units of mass, the daily discharge is calculated as 
the total mass of the pollutant discharged over the day. For pollutants with limitations 
expressed in other units of measurement, the daily discharge is calculated as the arithmetic 
mean measurement of the pollutant over the day. 

Median 
The middle measurement in a set of data. The median of a set of data is found by first 
arranging the measurements in order of magnitude (either increasing or decreasing order). If 
the number of measurements (n). is odd, then the median = X(n+1)/2. If n is even, then the 
median = (XnI2 + X(n/2)+1)/2 (i.e., the midpoint between the n/2 and n/2+1). 

Method Detection Limit (MDL) 
MDL is the miniml-~m concentration of a substance that can be measured and reported with 99 
percent confidence that the analyte concentration is greater than zero, as defined in title 40 of 
the Code of Federal Regulations, Part 136, Attachment B, revised as of July 3, 1999. 

Minimum Level (ML) 
WlL is .the concentration at which the entire analytical system must give a recognizable signal 
and acceptable calibration point. The ML is the concentration in a sample that is equivalent to 
the concentration of the lowest calibration standard analyzed by a specific analytical 
procedure, assuming that all the method specified sample weights, volumes, and processing 
steps have been followed. 

Mixing Zone 
Mixing Zone is a limited volume of receiving water that is allocated for mixing with a 
wastewater discharge where water quality criteria can be exceeded wi-thout causing adverse 
effects to the overall water body. 

Not Detected (ND) 
Sample results which are less than the laboratory's MDL. 

Ocean Waters 
The territorial marine waters of the State as defined by California law to the extent these 
waters are outside of enclosed bays, estuaries, and coastal lagoons. Discharges to ocean 
waters are regulated in accordance with the State Water Board's California Ocean Plan. 

Persistent Pollutants 
Persistent pollutants are substances for which degradation or decomposition in the 
environment is nonexistent or very slow. 

Attachment A - Definitions 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

Pollutant Minimization Program (PMP) 
PNlP means waste minimization and pollution prevention actions that include, but are not 
limited to, product substitution, waste stream recycling, alternative waste manqgement 
methods, and education of the public and businesses. The goal of the PMP shall be to reduce 
all potential sources of a priority pollutant(s) through pollutant minimization (control) strategies, 
including pollution prevention measures as appropriate, to maintain the effluent concentration 
at or below the water quality-based effluent limitation. Pollution prevention measures may be 
particularly appropriate for persistent bioaccumulative priority pollutants where there is 
evidence that beneficial uses are being impacted. The Regional Water Board may consider 
cost effediveness when establishing the requirements of a PIMP. The completion and 
irr~plementation of a Pollution Prevention Plan, if required pursuant to Water Code section 
13263.3(d), shall be considered to fulfill the PNlP requirements. 

Pollution Prevention 
Pollution Prevention means any action that causes a net reduction in the use or generation of 
a hazardous substance or other pollutant that is discharged into water and includes, but is not 
limited to, input change, operational improvement, production process change, and product 
reformulation (as defined in Water Code section 13263.3). Pollution prevention does not 
include actions that merely shift a pollutant in wastewater from one environmental medium to 
another environmental medium, unless clear environmental benefits of such an approach are 
identified to the satisfaction of the State or Regional Water Board. 

Reporting Level (RL) 
RL is the ML (and its associated analytical method) chosen by the Discharger for reporting and 
compliance determination from the MLs included in this Order. The MLs included in this Order 
correspond to approved analytical methods for reporting a sample result that are selected by 
the Regional Water Board either from Appendix 4 of the SIP in accordance with section 2.4.2 
of the SIP or established in accordance with section 2.4.3 of the SIP. The IWL is based on the 
proper application of method-based a~ialytical procedures for sample preparation and the 
absence of any matrix interferences. Other factors may be applied to the ML depending on the 
specific sample preparation steps employed. For example, the treatment typically applied in 
cases where there are matrix-effects is to dilute the sample or sample aliquot by a factor of 
ten. In such cases, this additional factor must be applied to the ML in the computation of the 
RL. 

Satellite Collection System 
The portion, if any, of a sanitary sewer system owned or operated by a different public agency 
than the agency that owns and operates the wastewater treatment facility that a sanitary sewer 
system is tributary to. 

Source of Drinking Water 
Any water designated as municipal or domestic supply (MUN) in a Regional Water Board 
Basin Plan. 

Standard Deviation (o) 
Standard Deviation is a measure of variability that is calculated as follows: 

Attachment A - Definitions 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWA-rER TREATMENT AND RECLAMATION FACILITY 

R3-2010-0009 
NPDES NO. CA0049964 

where: 
x is the observed value; 
p is the arithmetic mean of the observed values; and 
n is the number of samples. 

Toxicity Reduction Evaluation (TRE) 
TRE is a study conducted in a step-wise process designed to identify the causative agents of 
efl'luent or ambient toxicity, isolate the sources of toxicity, evaluate the effectiveness of toxicity 
co~itrol options, and then confirm the reduction in toxicity. The ,first steps of the TRE consist of 
the collection of data relevant to the toxicity, including additional toxicity testing, and an 
evaluation of facility operations and maintenance practices, and best management practices. 
A Toxicity Identification Evaluation (TIE) may be required as part of the TRE, if appropriate. (A 
TIE is a set of procedures to identify the specific chemical(s) responsible for toxicity. These 
procedures are performed in three phases (characterization, identification, and confirmation) 
using aquatic organism toxicity tests.) 

Attachment A - Definitions 



SOUTH COUNTY REGIONAL WASTEWATER AUTHORITY 
WASTEWATER TREATMENT AND RECLAMATION FACILITY 

ATTACHMENT B - MAP 

R3-2010-0009 
NPDES NO. CA0049964 

Attachment B -Map 




















































































































































